ISWS/CIR-164/86

Circular 164

STATE OF ILLINOIS

DEPARTMENT OF ENERGY AND NATURAL RESOURCES

An Assessment of Nitrification
INn an RBC Plant

by SHUN DAR LIN and DANA B. SHACKLEFORD

ILLINOIS STATE WATER SURVEY
CHAMPAIGN
1986



CONTENTS
PAGE

Abstract . . .

Introduction. . . 1
Objectives and report plan. .~ 1
Acknowledgments . . . . . . . . . . . .2

RBC system. . . . . . .2
Methods . . . . . . . .4

Results and discussion
RBC influent
SNH;3-N to TNH;3-N and SOrg-N to TOrg-N ratios
Loading
Stages 1 and 2
Nitrification in stages3and4 .~ 12

o N o M M

Factors affecting nitrification .. ... 14
Effect of BODs . . . . . . . . . .. . . . . . .14
Temperature . . . . . . 14
Dissolved oxygen. . . . . . . . . . . . . . . . . . . . . 16
Alkalinity and NO,-N. . .~ . . . . . . 17

Stage 5 and secondary clarifier. . .~ 19

Nitrogen budget . . . . . . . . . . . . . . . . . . .20

Removal kinetics . 21

Design considerations . 27

Summary and conclusions. .~~~ 27

References . . . . DY



Funds derived from University of Illinois administered
grants and contracts were used to produce this report.

Printed by authority of the State of Illinois
(SWS-7-86-200)



AN ASSESSMENT OF NITRIFICATION IN AN RBC PLANT

by Shun Dar Lin and Dana B. Shackleford

ABSTRACT

To evaluate the nitrification efficiency in a rotating biological contactor (RBC)
system, samples were collected from the wastewater treatment plant at Princeton,
Illinois, twice a week for over a year. Significant nitrification occurred in stages 3 and
4. Stage 3 achieved an average soluble ammonia nitrogen (SNHs-N) removal efficiency
of 40% for an influent concentration ranging from 2 to 18 mg/L with a stage loading
rate of 0.4 Ib SNH3-N/d/1000 sq ft. Stage 4 removed an additional 64% from the stage
3 effluent. A linear relationship was found between effluent and influent SNH;-N
concentrations at stages 3 and 4. These relationships are proposed for RBC design
purposes.

Significant nitrification will occur when the soluble BODs (SBODs) concentration is
reduced to about 15 mg/L. With favorable conditions, both SBODs and SNH3-N remov—
als took place at stages 1 and 2 for some periods. Practically no nitrification occurred
in stage 5 or in the secondary clarifier.

INTRODUCTION

Wastewater effluent ammonia nitrogen (NHs-N) limitations have been promulgated
in Illinois and many other states. To comply with Illinois effluent standards, a rotating
biological contactor (RBC) system was installed in 1979 at Princeton, Illinois. The
facility was designed to meet effluent requirements of 10 mg/L 5-day total biochemical
oxygen demand (TBODs), 12 mg/L total suspended solids (TSS), and 1.5 mg/L NH3-N.

Objectives and Report Plan

The purpose of this study was to evaluate the performance of each stage in a train
of an RBC system in terms of NH3;-N removal. The specific objectives of the study
were: 1) to determine the removal efficiency of soluble ammonia nitrogen (SNHs-N)



and soluble organic nitrogen (SOrg-N) for each stage; 2) to ascertain the relationship be—
tween SNHs3;-N reduction and alkalinity, nitrate nitrogen (NOs-N), pH, and other
factors; 3) to develop a nitrogen budget for each stage; and 4) to characterize NHs-N
removal kinetics for design purposes.

This report describes the RBC system at Princeton and the procedures and results
of the study. It also includes a proposed RBC design approach.

Acknowledgments

The study was conducted under the general supervision of Stanley A. Changnon, Jr.,
Chief Emeritus of the Illinois State Water Survey. The ISCO automatic samplers were
borrowed from the USEPA through John McQuire. The personnel of the Princeton
Wastewater Treatment Plant were most helpful in sample collections. Dave Hullinger,
Brent Gregory, Richard Twait, Mike Crandall, and Donald Schnepper performed
chemical analyses; many staff members of the Water Quality Section of the State Water
Survey collected samples; and Donald Schnepper and Robert Sinclair assisted in the data
analysis. Raman Raman reviewed the manuscript, and Gail Taylor edited the final
report. [lllustrations were prepared by John Brother, Jr., and William Motherway, Jr.
Linda Johnson typed the original manuscript and revisions.

This study was fully supported by state resources without external funding.

RBC SYSTEM

A layout of the wastewater treatment facility is shown in figure 1. The RBC
installation consists of two 5-stage trains (figure 2) operating in parallel. Each of the
first two stages in each train provides 100,000 sq ft (9290 m? of media (standard
density) and is designed for BODs removal. Each of the remaining six contactors has
150,000 sq ft (13,935 m?) of media (high density) and is provided for NHs;-N removal.
Each unit rotates at 1.6 rpm with a mechanical drive and is covered.

During dry weather flow the settled sewage from the primary clarifiers flows by
gravity to the RBC units. During high flow periods a portion of the settled sewage is
routed to a trickling filter and then back to the RBC units. There are two secondary
clarifiers following the RBC units. The secondary clarifier effluent is further treated
by rapid sand filters. Effluent from the filters is then chlorinated before being



Figure

——— IMCOMING SEWERS
——— SEWAGE GRINDERN

—— FLOW METER

——GAIT REMOVAL TANK

RAw SEWAGE PUMPS —, ——RAW SEWAGE PUMPFS

PAIMARY CLAAWFIEA ———
+——PRIMARY CLARIFIERS

——— g Sludgr

—— TREATED SEpWAGE
TAICKLING FILTER — VMRS

i —aoTaTig gorocsy
o, 4
INTERMEDHATE ___ | :
CLARIFIERS I
g -
I
[ —_— SECONDARY
CLARIFIERS
AWAERODIC |
DIGESTERS O:;O e o Siudoe LA
P -
GIEGREoSafIgﬂS ?IT’I «—=RAPID SAND FILTEAS
D y iy
TAUCK LOADING Doassied Slydoe
1
i +— CHLORINE CONTACT
] ) FANKS
SLUDGE TQ ———= |
SAMITARY LANDFRLL
————————FLOW METEN
- —— QUTFALL
SN Croet #=wm -~
1. Schematic flow diagram of Princeton wastewater treatment
l 9“ 15‘ 9" . 16"3“ | 16.‘9" ) 16“9" . ?l‘gli |

[l [} - I

OO R

Figure 2. Profile of an RBC train

plant



discharged to the receiving stream. The pertinent design features for the RBC system

are as follows:

Design flow: 1.63 mgd (6170 m3/d)
Peak flow: 4.58 mgd (17300 m3/d)
Hydraulic loading: 1.25 gpd/sq ft (51 L/m?/d)
Total BODs loading: 1.12 1b/d/1000 sq ft (55 g/m?/d)
Ammonia-N loading: 0.10 I1b/d/1000 sq ft (0.5 g/m?/d)
Detention time: 2 hours

METHODS

The south train was arbitrarily selected for the study. Wastewater samples were
collected with ISCO automatic samplers from the RBC influent, the effluents of each
stage of the train, and the effluent of a secondary clarifier. Samples were composited
from hourly collections obtained over two 24-hour periods each week. Analyses were
performed for total and soluble BODs, total and soluble ammonia nitrogen, organic
nitrogen, nitrate nitrogen (NOj3-N), nitrite nitrogen (NO,-N), and total alkalinity.
Temperature, dissolved oxygen, and pH were recorded in the field. Analyses were
performed on each composite sample in accordance with Standard Methods (1).

The period of study extended from January 1981 to the middle of January 1982.
Except during the periods July 8-22, 1981, and January 1982 the wastewater flow was
about equally divided between the two trains. During these two periods, the wastewater
flow was intentionally routed only through the south train in order to stress the system.

RESULTS AND DISCUSSION
RBC Influent

A summary of wastewater quality for the RBC influent is shown in table 1. The
temporal variations in wastewater temperature, flow rate, dissolved oxygen (DO),
soluble BODs (SBODs), and SNH3-N for the RBC influent are depicted in figure 3. The
temperature was generally low (7.5-12.1=C) from January through March 1981 with an
average of 10.3°C. It increased steadily to a high of 21=C in July 1981 and then varied



Table 1. Water Quality of RBC Influent at Princeton
Winter Spring Sumner Fall
1981 Shock Periods
1/6-2/18
11/9-12/28 2/23-5/20  5/25-9/8 9/14-11/4 7/8-7/22/81 1/5-13/82
Temperature, ©C 7.5-16.2 9.2-15.0  15.5-20.8  17.0-20.9 19.9-21.1  10.5-11.9
DO, mg/L 0.8-4.5 2.70-7.88  0.72-5.25  0.05-3.91 0.23-2.64  4.01-4.84
PH 7.38-7.95 7.65-7.92 7.52-7.81  7.00-7.86 7.52-7.72  7.86-8.01
Alkalinity, 223-323 245-291 234-299 253-310 265-289 286-297
mg/L as CaCO
TNHs-N, mg/L 8.33-20.84 2.26-16.01 5.23-11.99 4.41-16.05 10.00-15.08 14.60-16.66
SNH3-N, mg/L 8.07-19.96 1.65-15.86 4.06-11.17 4.41-15.17  9.58-14.93 14.60-15.09
NOs-N, mg/L 0.07-3.74 0.16-4.84  0.10-4.65 0.01-2.15 0.13-2.16  0.90-1.46
NO,-N, mg/L 0.04-0.44 0.12-0.48 0.05-0.62  0.01-0.27 0.01-0.41 0.21-0.62
TKN, mg/L 12.82-32.24 5.82-22.05 6.82-19.52 12.29-25.05 12.58-24.40 22.61-29.38
SKN, mg/L 9.11-22.96 3.88-17.46 5.23-14.11 8.23-18.56 10.64-17.64 17-59-20.05
Solids, mg/L
Dissolved 400-540 444-528 424-544 440-540 472-504 504-616
Suspended 52-160 32-214 30-228 50-132 52-184 76-128
Volatile Susp. 48-116 24-150 26-144 46-108 46-120 64-120
Settleable 0-2.4 0.2-5.0 0.1-7.5 0.02-1.60 0.4-1.20 0.05-0.28
TBODs, mg/L 47.6-126.7 25.5-107.8 24.9-74.6  28.8-96.5 32,2-93.3 91.6-108.6
SBOD; , mg/L 12.7-56.8 6.1-32.7 3.8-28.6  12.8-44.0 8.6-37.4 35.9-55.8
Flow, mgd 0.45-0.87 0.54-2.04 0.71-1.51  0.56-1.01 1.0-1.12  1.15-1.24
2l T T zam ?'. 12,.821 T T T | T T T 14
= i : 7
i i
$or i F"ON"‘IE : TEMPERATURE 20
N b i
g 16| ! RN 418
5T i Ry 1° 8
q [ | -
; . N 1'% 3
[ = ' P A Y -1 -4
= 1 1 : IRy B [F
w 8 : N ,' ARV :.:\:h 'y 3 L o -108
= L . ¥ N A v '*"\;“"‘IN%\:-L- a0 0
4—" -t —0.4
o_ il | ] i H ] ] | | ] qo
soL I + 1 1 ] 1 -— SHOCK PERIOD 1 T I.. doa
~ 20
e 2
-T? -{12 ?ﬁ
8 - B
—14
1o
SEP ocT NOV DEC JAN
1982
Figure 3. Temporal variations in observed wastewater flow, temperature,
dissolved oxygen, soluble BODs, and soluble NH;-N for RBC influent



only #£2°C up through September 1981. After September 1981, temperatures steadily de—
creased. For this investigation 12°C and 19°C temperatures were found applicable for
defining seasonal changes.

Flow rates generally ranged from 0.5 to 0.8 mgd (1900-3000 m®/d) except for some
peak flows (figure 3). High flows were due to precipitation and infiltration.

Dissolved oxygen concentrations in the RBC influent were frequently below 1.0
mg/L during the July shock period and during September and October 1981 (figure 3).
The DO values were high during the spring and cold weather periods as well as during
high flow periods. Both SBODs (figure 3) and TBODs concentrations were generally low
during the spring, and high for the summer and fall seasons.

Ammonia and Kjeldahl nitrogen in both total and soluble forms were quite variable,
with lower concentrations occurring in April and May 1981. This was probably a result
of the spring snowmelt and infiltration. Ammonia nitrogen concentrations were high
during winter and fall (figure 3).

The RBC influent contained high total alkalinity ranging from 220 to 300 mg/L as
CaC0j3. The pH values ranged from 7.4 to 8.0. Soluble phosphate varied from 0.9 to 4.5
mg/L as P. While sulfate concentrations were for the most part in the range of 40 to 80
mg/L, the concentrations of TSS (30-230 mg/L) and volatile suspended solids (VSS
24-150 mg/L) displayed no seasonal patterns. However, settleable solids varied widely
from sample to sample (0.02-7.50 mg/L).

SNH2:-N to TNH;-N and SOrg-N to TOrg-N Ratios

The ratios of SNH3-N to TNH3-N and SOrg-N to TOrg-N were determined for each
sample. For SNH3-N/TNH3-N the range was generally from 0.81 to 1.00. Many of the
samples had ratios of 1.00. Low SNHj3;-N/TNH3-N ratios of about 0.7 were observed for
the period April 15-22, 1981, and were the result of high flow. Under normal
operations, the average SNH3-N/TNH3;-N ratios were 0.95, 0.94, 0.93, 0.91, 0.85, and
0.69 for the RBC influent and the five stage effluents, respectively. The annual
average ratios of SOrg-N/TOrg-N for the corresponding samples were 0.32, 0.28, 0.23,
0.20, 0.22, and 0.09. For practical purposes TNH3;-N and SNH3;-N can be considered to
be the same in the RBC influent and the first four stages. SNHj3;-N and SOrg-N have
been used for the purposes of evaluation in this study because they are the more readily